
บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

72 

Possibility study for water reutilization of the biodiesel refinery in Thailand 
 

Kesirine  Jinda1,2, Wasinee  Keesoon1,3 and Pannipha  Dokmaingam1* 
 
 

Abstract 
 The specific characteristic of wastewater from the palm oil refinery is the oil contamination. The 
optimum condition of oil-water separation was studied under various operations. Increasing of the wastewater 
treatment system efficiency with the suitable operation of an oil scum skimmer regard to the suitable effluent 
[...]
conservation and water saving. From all of analysis, It 
could be interpreted that around 61% of respondents 
have a positive attitude to water reutilization that 
toward to water resources and water conservation 
issue, which are significant at the best level of score. 
The percent positive results are between 50-80% .This 
is mean moderate satisfaction or acceptance [13]. 
Meanwhile, the attitude to environment issue is trend 
to not bad attitude because of the respondent didn’t 
want to concern about the quality of the treated water 
when it is applied for gardening or agriculture. In the 
part of attitude to economic issue, the 31.8 % of 
respondents are strongly agreed. 

The analyzed result is the representation of 
respondent who was thought that water reuse 
application is the alternative way to reduce the existing 
cost of water supply production. On the contrary, the 
respondents have a negative attitude about human 
health and production process for water reuse 
application. They might aware of the quality of the 



บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

78 

treated wastewater which could negatively affect to 
their health and the quality of the product. 
 

 
Fig. 3. Attitude of respondents about water 
reutilization 
 
3.4 Opinion to water reuse in each activity 

From questionnaire result in part of opinion to 
water reuse application in each activity shown in Fig. 
4. Respondents want to utilize the treated water in 
gardening and/or utility activity, firefighting, toilet 
flushing, and the source of water supply in production 
process, respectively.  
 

 
Fig. 4. Options for water reuse in palm oil refinery 

Addition, this study survey about the problems that 
respondents concern about the treated wastewater 
reutilization. The survey results presented that there are 
six main problems as taste, odor, color, precipitated, 
disease and chemical substance. The chemical 
substance contamination and pathogen are the first two 
consideration from respondents. They aware of 
chemical substances will be effected to their health. 
These lead to determine the water quality. 
 
3.5 Water quality analysis 

The treated wastewater quality was analyzed by 
determined 4 parameters which are an odor, 
precipitate, pathogen and chemical substance. After 
that, the treated wastewater quality would be compared 
with the relevant legislation and other water utilization 
criteria such as water supply standard and water quality 
standard for agricultural or the production process. The 
results show the treated wastewater quality is not 
required to any quality improvements. It could be used 
directly for gardening and utility (such as clean road, 
floor). However, it should be improved TDS and 
conductivity parameters before use in the production 
process. In term of the biological parameters, the 
treated wastewater is not more than the standard but it 
should be concerned about disinfection system. This is 
because of the survey results indicated that the most 
respondent is the mindfulness about the treated 
wastewater would effect to their health when applied 
or exposure. 

 

18%

19%

14%
19%

16%

14%
Fire fighting

Gardening

soruce of water 
supply
Utilities

Toilet flushing



บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

79 

After water quality analysis, the additional 
technology to improve water quality is investigated. 
One of interested option is adding an ultrafiltration as a 
pretreatment [14]. Ultrafiltration (UF) is an extensive 
alternative for wastewater treatment. Various water 
quality are suitable for treatment, easier operating 
conditions, able to apply with other methods both 
chemical and biological treatment. Moreover, it is 
easier to control of the treatment system with 
Ultrafiltration (UF) [15]. Reducing the TDS and 
conductivity parameters with UF is importance before 
utilizing in the production processes such as softener 
and reverse osmosis unit [16]. Adding the UV 
disinfection system is necessary to ensure that the 
treated-water without pathogen and good confidence 
for using [17]. The high doses of Ultraviolet (UV) 
enable to inhibit the Total Coliforms in only 3-4 log. 
Total inhibit of both Fecal Coliforms and E.coli was 
toward under the highest UV dose of 330 mJ/cm2 [18]. 

Next, the treated wastewater reutilization options 
will be designed to match with the surveyed attitude 
about water quantity, water quality, technology and 
estimated cost analysis for the wastewater reutilization 
implementation. 
 
3.6 Design option for water reutilization 
implementation and cost analysis 

There are 5 options for water reutilization 
implementation which are designed is this study as 
shown in Figs. 5-9. 

Firstly, the treated water is reused without the 
additional improving quality technology. The flow 
diagram of this option is shown in Fig. 5.  

This is available in only utility activities. It can 
reduce the water supply cost around 33 baht/day. 
However, the water is still discharged to wetland about 
67 m3/day. A flow diagram of the second option is 
shown in Fig 6, the treated wastewater is totally 
replaced underground water for softener unit and 
utility activities.  
 

 
Fig. 5. Flow diagram of the treated water reutilization 
without the additional pretreatment technology. 
 

 
Fig. 6. Flow diagram of the treated water to replace 
100% underground water for softener 

Regenerated 

Soft 3 m
3
/day 



บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

80 

Moreover, none of water is released water to the 
wetland. Finally, the treated water is reused in the 
clean cooling tower. However, it could replace 26.48% 
of required water supply in this unit. The cost was 
reduced around 310.21 baht/day. In summary, after the 
preparation of wastewater, the oil scum skimmer 
should be maintained at the suitable condition at pH 
4.0-5.9 with retention time around 4-5 days. The high 
efficiency of oil scum skimmer treatment results in 
lower percentage of oil loss into wastewater treatment 
plant. Moreover, the retention time of wastewater in oil 
scum skimmers could indicate the daily volume of 
wastewater flow into wastewater treatment system and 
natural wetland as a result to define water quantity and 
quality for water reuse in the company. 
 

 
 
Fig. 7. Flow diagram of the treated water to replace 
100% underground water for RO unit 

 
 

 

 
Fig. 8. Flow diagram of the treated water for combine 
activities 
 
4. Conclusion and Suggestion  

Based on the above analysis and discussion, we 
provide the following conclusions: study optimum 
operation for oil scum skimmer and feasibility of water 
reuse show that  

1. For study oil scum skimmer operation, 
according to the experiment setups, at a different range 
of pH (1.0-6.9, 7.0-12.9, and 13.0-14.0) in 12 days was 
found that the oil scum skimmer that operated at pH 
4.0-5.9 with retention time around 4-5 days was an 
optimum condition to reduce COD and increase the 
compatibility of the oil scum. Moreover, the strong 
alkalinity condition in oil scum skimmer should be 
avoided because it could be encouraged a 
saponification reaction. On the others hand, a strong 
acid condition affects to oil scum content dissolve to 
water and reduce a compatibility rate of oil scum. 
However, avoiding the liquid oil loss into oil scum 

Regenerated 

Soft 3 m
3
/day 



บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

81 

skimmers can be encourage the work efficiency of oil 
skimmer. Because liquid oil can cover on the top layer 
in order to reduce evaporation rate of water and 
compatibility rate of oil scum. 

2. For feasibility of water reutilization, the 
water reuse in combine activity option is a suitable 
option in term of water quality, water quantity, cost 
analysis and user acceptance. The treated water quality 
is under the effluent and reuse standard. The water 
quantity can be cover replaced as water supply in all 
activities in this option without rejected the water to a 
constructed wetland. 

This is benefited for encourage the zero discharge 
policy. The water supply cost is also reduced about 
433.97 baht/day from the conventional cost of water 
supply operation in the company. Most of user in the 
company are accepted the water reutilization option 
which added the new activated carbon filters as a 
pretreatment to reduce the pollutant before sent the 
treated water to UV disinfection and ultrafiltration. 
This can be ensured that the treated water is suitable 
good quality for reutilization and increase user 
confident when the treated water exposed to their 
body. 
 
5. Reference 
[1] D. Marton and Z. Kapelan, “Risk and Reliability 

of Open Reservoir Water Shortage Using 
Optimization”, Proceedings of the 16th 
Conference on Water Distribution system 
Analysis, WDSA, 2014, pp. 1-8. 

[2] Special drought crisis solutions center, “Drought 
troubleshooting report 2015/2016”, Special 
drought crisis solutions center, Ministry of 
agriculture and cooperative, 2015, pp. 1-5.        
(in Thai) 

[3] Netherlands Embassy in Bangkok. The water 
sector in Thailand, Available: http://thailand. 
nlembassy.org/binaries/content/assets/postenweb/
t/thailand/embassy of the ingdom of the 
Netherlands in bangkok/import/factsheet the 
water sector in Thailand 3.pdf, 14 March 2016.  

[4] B.A. James, “CO2 emissions, energy 
consumption, and output in France”, Journal of 
Energy Policy 35, 2007, pp. 47721-4778. 

[5] A.E. Atabania, A.S. Silitonga, A.B. Irfan, T.M.I. 
Mahliaa, H.H. Masjukia and S. Mekhilefd, “A 
comprehensive review on biodiesel as an 
alternative energy resource and its 
characteristics”, Journal of Renewable and 
Sustainable Energy Reviews 16, 2010, pp. 2070-
2093. 

[6] Bureau of Industrial Environment Technology, 
“Environmental Management Guideline for the 
Palm Oil Industry”, Department of Industrial 
Works, Ministry of Industry, 1997, pp. 1-73. 

[7] S. Kriby, A. Dee and N. John, “Refinery 
management using multiple angle oil-water 
separator”, Proceeding of the International 
Petroleum Environment Conference, New 
Mexico, 1998, pp. 1-24. 



บทความวิจยั                                                               วารสารวิชาการเทคโนโลยอุีตสาหกรรม ปีท่ี 13 ฉบบัท่ี 1  มกราคม – เมษายน  2560 
The Journal of Industrial Technology, Vol. 13, No. 1  January – April  2017 

 

82 

[8] D. Devendra and M. Rahul, “Biological 
Treatment of Edible Oil Refinery Wastewater 
using Activated Sludge Process and Sequencing 
Batch Reactors”, International Journal of 
Engineering Sciences & Research Technology 
252, 2014, pp. 251-260. 

[9] G.D. Israel, “Sampling the Evidence of Extension 
Program Impact”, http://edis.ifas.ufl.edu/ 
document % 20 pd005, 5 March 2016. 

[10] P.E.D. Creek and P.G.J. Davidson, “Granular 
Activated Carbon”, In G. Melin (Ed.), “Treatment 
Technologies for Removal of Methyl Tertiary 
Butyl Ether (MTBE) from Drinking Water” 
Center for Groundwater Restoration and 
Protection National Water Research Institute, 
California, 2000.  

[11] The U.S. Army Corps of Engineers, “UF 
membrane filtration facility O&M costs; the 
composite Civil Works Construction Cost Index 
Development of a Microfiltration and 
Ultrafiltration Knowledge Base”, Available  
http://web.utk.edu/~qhe2/MembraneModule/Cost
s.html, 9 April 2016. 

[12] M.H.I. Dore, R.G. Singh, A.K. Moghadam and 
G. Achari, “Cost differentials and scale for newer 
water treatment technologies”, Water Resources 
and Environmental Engineering 5, 2013, pp. 100-
109. 

 

[13] A. Taweesan, T. Koottatep and C. Polprasert, 
“Effective faecal sludge management measures 
for on-site sanitation systems”, Journal of Water, 
Sanitation and Hygiene for Development 9, 2015, 
pp. 483-492. 

[14] S. Adham, K. Chiu, K. Gramith and J. 
Oppenheimer, “Development of a Microfiltration 
and Ultrafiltration Knowledge Base”, Awwa 
Research Foundation, 2005. 

[15] M. Toraj and E. Ashkan, “Wastewater treatment 
of a vegetable oil factory by a hybrid 
ultrafiltration-activated carbon process”, Journal 
of Membrane Science 9, 2005, pp. 1-10. 

[16] J.M. Wong, P.E.B. Brown & Caldwel, 
“Advanced Water Reuse in Petrochemical and 
Refining Facilities”, Present in Texas Industrial 
Water Management Forum, Houston, Texas, 
2014. 

[17] R.G. Qualls, M.H. Dorfman and J.D. Johnson, 
“Evaluation of the Efficiency of Ultraviolet 
Disinfection Systems”, Water Research 23, 1989, 
pp. 317-325. 

[18] C. Caretti and C. Lubello, “Wastewater 
disinfection with PAA and UV 
combinedtreatment: a pilot plant study”, Journal 
of Water research 37, 2003, pp. 23685-2371. 


